


NPDES PERMIT NO. TX0054186
FACT SHEET

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES

I. APPLICANT

San Jacinto River Authority (SJRA)
Woodlands Wastewater Treatment Plant No. 1
2436 Sawdust Road

The Woodlands, TX 77380

II. ISSUING OFFICE

U.S. Environmental Protection Agency
Region 6

1445 Ross Avenue

Dallas, TX 75202-2733

III.PREPARED BY

Laurence E. Giglio

Environmental Engineer

NPDES Permits & Technical Branch (6WQ-PP)
Water Quality Protection Division

VOICE: 214-665-6639

FAX: 214-665-2191

EMAIL: giglio.larry@epa.gov

IV.DATE PREPARED
January 20, 2009
V. PERMIT ACTION

The Environmental Protection Agency (EPA) proposes to modify the National Pollutant
Discharge Elimination System (NPDES) permit issued on September 29, 2007. This permit was
the subject of a petition before EPA’s Environmental Appeals Board (EAB) before specific
contested provisions of the permit were withdrawn. Those provisions of the permit that were not
withdrawn remain in effect. This action modifies the existing permit to addresses those then-
contested elements that were withdrawn. Unless otherwise stated, citations to “40 CFR” refer to
EPA regulations published in Title 40 of the Code of Federal Regulations. Citations to 30 TAC
refer to promulgated regulations listed in Title 30 of Texas Administrative Code.



NPDES No. TX0054186 FACT SHEET PAGE 2

VI.MODIFICATIONS TO EXISTING PERMIT

Modifications to the permit issued on September 28, 2007, with an effective date of November 1,
2007, and an expiration date of October 31, 2012, are:

New limitations for E. coli have been added.

Report requirements have been added for copper.

Whole effluent toxicity limits have been added with a three-year compliance schedule.
Outfall 002 has been established as a separate outfall with limitations for 5-day
carbonaceous biochemical oxygen demand, ammonia nitrogen and dissolved oxygen
more stringent than their limits when they were included in Outfall 001.

E. Outfall 002 has a maximum daily rate limitation.

oOowy

VII. DISCHARGE LOCATION

As described in the application, the plant site is located at 2436 Sawdust Road, The Woodlands,
Montgomery County, Texas. The discharge from the facility is through Outfalls 001 and 002.
Outfall 001 is located at Latitude 30° 08' 06" North, Longitude 95° 28' 38" West. Outfall 002 is
located at Latitude 30° 08' 31.5" North, Longitude 95° 28' 14.9" West.

VIII. APPLICANT ACTIVITY

Under the Standard Industrial Classification (SIC) Code 4952, the applicant operates a publicly
owned treatment works (POTW), serving a population of 37,333.

The treatment provided at the facility includes bar screens, a degritter, aeration basins, secondary
clarifiers, tertiary filters to enhance sediment control, followed by chlorine contact chambers,
aeration, dechlorination then metering and discharge through the outfall. The design flow for the
plant is 7.8 MGD. Sludge is treated by aerobic digesters, gravity thickening and lastly a belt
press. Sludge is disposed by land application as Class B biosolids. The facility has a sludge
management and disposal plan on file.

[X.REASON FOR PERMIT MODIFICATION

The EPA proposed a draft permit for public notice and comment on December 7, 2007. SJRA
filed comments to the draft permit on February 19, 2007. EPA responded to the comments filed
by SJRA and issued a final permit on September 28, 2007. On October 29, 2007, SJRA filed a
petition for review of certain conditions of the NPDES permit with the EAB. On March 6, 2008,
the Texas Commission on Environmental Quality (TCEQ) notified EPA that the TCEQ
information used by EPA to determine critical dilution in the permit was incorrect. Based on this
notification, on March 14, 2008, EPA filed a notice with the EAB withdrawing the then-
contested provisions of the permit. On March 28, 2008, the EAB issued an order dismissing the
SJRA’s petition with prejudice.



NPDES No. TX0054186 FACT SHEET PAGE 3

EPA is now proposing modifications to the permit that address whole effluent toxicity (WET) -
limits, bacteria limitations, and copper monitoring for Outfall 001. Regulations at 40 §CFR
124.19(d) authorize EPA to withdraw contested portions of a permit prior to the EAB rendering a
decision granting or denying review of a permit decision, and to prepare a new draft permit.

Additionally, EPA is modifying the 5-day carbonaceous biochemical oxygen demand (CBODj),
ammonia nitrogen (NH;N), dissolved oxygen (DO) and flow limits for discharges from Outfall
002 to Harrison Lake.

X. DRAFT PERMIT MODIFICATION RATIONALE AND PROPOSED PERMIT
CONDITIONS

A. WATER QUALITY SCREENING

1. General Comments

Pursuant to 40 CFR §122.44, the draft permit limits are based on either technology-based
effluent limits, pursuant to 40 CFR §122.44(a) or on Texas Surface Water Quality Standards
(WQS) and the requirements of 40 CFR §122.44(d), whichever are more stringent.

§ 301(b)(1)(C) of the Clean Water Act (CWA) requires that effluent limitations for point sources
include any limitations necessary to meet water quality standards. 40 CFR §122.44(d) provides
that if a discharge poses the reasonable potential to cause an in-stream excursion above a water
quality criterion, the permit must contain an effluent limit for that pollutant. If the discharge has
the reasonable potential to cause an in-stream violation of narrative standards the permit must
contain prohibitions to protect that standard.

Additionally, the WQS provide that "surface waters will not be toxic to man from ingestion of
water, consumption of aquatic organisms, or contact with the skin, or to terrestrial or aquatic
life." 30 TAC Chapter 307. The methodology to implement those WQS is outlined in the
document, "Implementation of the Texas Commission on Environmental Quality Standards via
Permitting" (IP). The IP is designed to insure compliance with 30 TAC Chapter 307 which
establishes that no source will be allowed to discharge any wastewater which (1) results in
instream aquatic toxicity, (2) causes a violation of an applicable narrative or numerical state
water quality standard, (3) results in the endangerment of a drinking water supply, or (4) results
in aquatic bioaccumulation which threatens human health.

The IP document is not a state water quality standard, but rather, a non-binding, non-regulatory
guidance document. See IP at page 2 stating that "this is a guidance document and should not be
interpreted as a replacement to the rules.” EPA does not consider the IP to be a new or revised
water quality standard and has never approved it as such. EPA did comment on and
conditionally approve the IP as part of the Continuii._ Planning Process required under 40 CFR
§130.5(c) and the Memorandum of Agreement between Texas Natural Resource Conservation
Commission (now TCEQ) and EPA, but this does not constitute approval of the IP as a water



NPDES No. TX0054186 FACT SHEET PAGE 4

quality standard under CWA §303(c). Therefore, EPA is not bound by the IP in establishing
limits in this permit — but rather, must ensure that the limits are consistent with the EPA-
approved state WQS. Where IP procedures are consistent with state and federal law, EPA has
made an effort to use those procedures.

2. Reasonable Potential - Procedures

Methods for the determination of permit limits are set forth in the IP. Wasteload allocations
(WLAS) are calculated using estimated effluent dilutions, criteria outlined in the WQS and
partitioning coefficients for metals when appropriate and designated in the IP. The WLA is the
end-of-pipe effluent concentration that can be discharged and still meet instream criteria after
mixing with the receiving stream. From the WLA, a long-term average (LTA) concentration is
calculated for both chronic and acute toxicity, using a log-normal probability distribution, a given
coefficient of variation (0.6), and either a 90th or a 99th percentile confidence level. The IP